1971-72

Key

Part Number

Description

Per

Models

NI

60-3148

Gaiter for cable 1 1971

NI

82-9964

Rubber washer 1 1971

1

97-2142

Handlebar grip 1 1971

1

19-7221

Left-hand grip 1 1972

2

60-3657

Clutch lever 1 1971-72

3

19-1333

Handlebar switch, left hand 1 1971-72

4

60-3586

Cable adjuster locknut, ‘cam’ type, slotted 1 1971-72

5

60-3585

Cam type cable adjuster – only, no nut 1 1971-72

6

60-2445

Clutch cable, Triples, UK models 53″-58-5/8″ 1 1971-72

7

21-2048

Lever pivot screw, slotted head, 1/4 UNF x 1″ 2 1971-72

8

60-3557

Front brake cable + 5 inches 1 1971-72

9

60-2072

Cable adjuster lock nut 1 1971

9

60-3586

Cable adjuster locknut, ‘cam’ type, slotted 1 1972

10

19-1332

Handlebar switch, right hand 1 1971-72

11

60-2071

Cable adjuster only, no nut 1 1971

11

60-3585

Cam type cable adjuster – only, no nut 1 1972

12

60-3583

Front Brake Lever 1 1971-72

13

19-7237

Throttle control – complete assembly 1 1971-72

14

19-7222

Twist Grip Rubber, sold as pair 1 1971-72

15

14-1301

1/4 UNF Nyloc 2 1971-72

16

60-2202

Cable, throttle, USA Spec – 39-1/2 x 42-1/2 1 1971-72

17

11/013

Screw 2 1971-72

18

364/013

Twistgrip body, top half 1 1971-72

19

364/014

Twistgrip body, bottom half 1 1971-72

20

364/017

Rotor 1 1971-72

21

5/077

Cable adjuster lock nut 1 1971-72

22

364/020

Screw 1 1971-72

23

16/008

Twist grip friction spring 1 1971-72

24

16/010

Lock nut, idle screw, stainless 1BA 1 1971-72

25

16/009

Screw friction spring 1 1971-72

26

83-3124

Sidecover – right 1 1971

26

83-4158

Sidecover – right 1 1972

27

60-3278

Badge – side panel 2 1971

27

60-3727

Badge – side panels 2 1972

28

82-9964

Rubber washer 2 1971-72

29

21-0767

Cover screw 2 1971-72

30

14-0219

Bolt 5/16UNFx1 1/2 2 1971-72

31

75-2725

Silencer clamp 2 1971-72

32

75-2719

‘D’ spacer 4 1971-72

33

14-1302

Locking nut, 5/16 UNF 2 1971-72

34

14-1303

3/8 UNF Nyloc nut 2 1971-72

35

02-1733

Plain washer 2 1971-72

36

14-0129

Set screw, 3/8 UNF x 1-1/4 2 1971-72

37

14-1201

Locknut, 1/4 UNF 4 1971-72

38

60-2338

Washer 4 1971-72

39

83-3280

Silencer bracket – right 1 1971-72

39

83-3279

Silencer bracket – left 1 1971-72

40

14-0101

Set bolt 4 1971-72

41

71-2382

Megaphone Silencer 1 1971-72

42

02-0353

Rear chainguard bolt 2 1971

42

14-0113

Bolt 5/16 x 5/8 UNF 2 1972

43

24-8784

Spring washer, 5/16 2 1971-72

44

83-3117

Seat bracket 1 1971

44

83-3442

Seat bracket 1 1972

45

82-7835

Rubber buffer 4 1971-72

45

40-8046

Buffer 4 1972

46

83-3853

Dualseat 1 1971-72

46

19-6050

Cover – dualseat 1 1971-72

46

83-3438

Dualseat 1 1971-72

46

19-6048

Seat cover A75 1 1971-72

47

60-3632

Oddie stud 1-1/8 – stainless 1 1971-72

48

83-3168

Sidecover left 1 1971

48

83-4157

Sidecover left 1 1972

49

68-9226

Oddie rubber sleeve 1/4 x 3/8 x 7/16 3 1971-72

50

75-4909

Handlebar sleeve 4 1971-72

51

97-2273

Cable clip try 4706-55 1 1971

52

97-4112

Cable clip 4 1971-72

53

97-4252

Handlebar, export models 1 1971-72

53

97-4251

Handlebar 1 1971-72

54

83-1430

Oddie stud 2 1971-72

55

82-9964

Rubber washer 1 1972
Show sidebar

No products were found matching your selection, but we still might be able to help! Give us a call on 01986 894798 or email spares@draganfly.co.uk